mountz

the torque tool specialists®

HSF Screw Presenter Parts List

No. Part Number Description Qty.
B Block "B" Assembly 1
1 Circuit Board 41-NSN09001b 1
2 Coaching Clip 41-CS-9 1
3 Pan Head Screw CP 41-M2.6x5 2
4 Cover - Left 41-NSN08104 1
5 Plus Socket Head Screw CP 41-M2x4 27
6 Cover - Middle 41-NSN08103 1
7 Rear Cover CP 41-NSN08001 1
8 DC Jack 41-MJ-20 1
9 Powe Plug Harness 41-NSN09010a #05 1
10 Plus Truss Head Screw 41-M2.6x5 2
11 Cover - Right 41-NSN08105 1
12 Front Cover CP 41-NSN08002 1
13 Power Switch 41-JW-S11RKKKR 1
14 Power Switch Harness 41-NSN09101a #04 1
15 Bit Guide 41-NSN06101 1
16 Valuable Bit Guide 41-NSN06102 1
17 Pan Head Screw CP 41-M2.6x8 2
18 Bit Guide Bracket 41-NSN06103 1
19 Hex Socket Head Bolt CP 41-M2.6x5 4
20 Upper Cover 41-NSN08106a 1
Aa-ASSY Power Plug Assembly 41-NSN09102 #05 1
Ab-ASSY Power Switch Assembly 41-NSN09102 #04 1

Diassembling and Reassembling (Step - A)

Corporate Headquarters: 1080 North 11th Street, San Jose, CA 95112  Phone: (408) 292-2214 Fax: (408) 292-2733
WWw.mountztorgue.com



mountz

the torque tool specialists®

HSF Screw Presenter Parts List

Diassembling and Reassembling (Step - B)

No. Part Number Description Qty.
C Block "C" Assembly 1
D Block "D" Assembly 1
F Block "F" Assembly 1
1 Pan Head Screw CP 41-M2.6x5 7
G Rail CP 41-NSNO05001a #01~#05 1

Corporate Headquarters: 1080 North 11th Street, San Jose, CA 95112 Phone: (408) 292-2214 Fax: (408) 292-2733
WWW.mountztorque.com



mountz

the torque tool specialists®

HSF Screw Presenter Parts List

Diassembling and Reassembling (Step - C)

No. Part Number Description Qty.
1 Base 41-NSNO0701 1
2 Rubber Foot 41-K5W (RoHS) 4
3 Pan Head Screw CP 41-M2.6x8 4
4 Main Motor with Condensor 41-NSNO03055 1
5 Main Motor Harness 41-NSN09101a #07 1
6 Motor Bracket 41-NSN3101 1
7 Pan Head Screw CP 41-M3x6 3
8 Pan Head Bind Screw 41-M2.6x14 3
9 Driving Gear 41-NSN03102 1
10 Hex Socket Head Set Screw 41-M4x8 4
11 Connection Shaft 41-NSN03103 1
12 Rotary Plate Bracket 41-NSNO03053 1
13 Coaching Clip 41-CS-9 2
14 Pan Head Scew CP 41-M2.6x5 9
15 Rotary Plate 41-NSN03051 1
16 Rotary Plate Driving Roller 41-NSB03107 1
17 Solenoid Bracket "A" 41-NSN04105 1
18 Solenoid 41-NSN09102 #06 1
19 Solenoid Bracket "B" 41-NSN04106 2
20 Plus Socket Head Screw 41-M2.6x5 4
Ca-ASSY Main Motor Assembly 41-NSN09102 #07 1

Corporate Headquarters: 1080 North 11th Street, San Jose, CA 95112  Phone: (408) 292-2214 Fax: (408) 292-2733
Www.mountztorque.com



HSF Screw Presenter Parts List

mountz

the torque tool specialists®

Diassembling and Reassembling (Step - D)

O©CoOoO~NOOUPAWNEZ

°

Part Number
Hopper Wall

Brush Driven Roller Bracket

Brush Driven Roller
E-Type Snap Ring

Pan Head Screw CP
Brush Middle Roller
Stainless Spacer

Pan Head Screw CP
Brush Driving Bracket
Brush Driving Gear
E-Type Snap Ring
Brush Driving Belt
Block "E" Assembly
Slant Plate Holder "A"
Slant Plate Holder "B"
Pan Head Screw CP
Plus Socket Head Screw
Slant Plate

Slant Plate Bracket
Brush Bracket "A"
Brush

Brush Bracket "B"
Plain Washer

Spring Washer

Hex Socket Head Bolt
Brush Holder - Rear
Stainless Spacer

Plus Truss Head Screw
Hopper Wall - Right
Front Cover

Front Cover Stopper
Hopper Wall Cover
Plus Truss Head Screw
Stainless Spacer

Plus Truss Head Screw

Description
41-NSN02052 #01
41-NSN03054
41-NSNO03112
41-#4 SUS
41-M2.6x5
41-NSNO0311la
41-CU-2611
41-M2.6x14
41-NSN03052
41-NSNO3107A
41-@2 SUS
41-NSNO03114a
41-Block "E" Assembly
41-NSN02102
41-NSN02103a
41-M2x5
41-M2x4
41-NSN02114
41-NSN02115
41-NSN02106a
41-NSNO02107a
41-NSN02108
41-M2.6
41-M2.6
41-M2.6x10
41-NSN02051
41-CU-2606
41-M2.6x8
41-NSN02111
41-NSNO02110
41-NSN02112
41-NSN02113
41-M2x3
41-CU-2001.5
41-M2x8

Q
<

PRWRPRPRPPPPPPNNNRPRPPPBONRPRRPRPRPRPRPNNNNRRRR

Corporate Headquarters: 1080 North 11th Street, San Jose, CA 95112  Phone: (408) 292-2214 Fax: (408) 292-2733
Www.mountztorque.com




mountz

the torque tool specialists®

HSF Screw Presenter Parts List

Diassembling and Reassembling (Step - E)

No. Part Number Description Qty.
1 Pan Head Screw CP 41-M2.6x8 4
2 Driving Holder Plate - Left 41-NSN01051 1
3 Hopper Spacer Shatft 41-NSB01107a 2
4 Locking Plate - Left 41-NSB01051A#05 1
5 Driving Holder Slit Plate 41-NSB01108 1
6 Spring Washer 41-M2.6 4
7 Hex Socket Head Bolt 41-M2.6x5 2
8 Hopper Shaft Bracket 41-NSB01124 1
9 Hopper Shaft 41-NSB01110 2
10 Hopper Shaft Presser 41-NSB01111 1
11 Pan Head Screw CP 41-M2.6x5 3
12 Hopper 41-NSN01107 1
13 Hopper Upper Plate 41-NSN01102 1
14 Brass Spacer 41-CB-2602.5E 2
15 Plain Washer 41-M2.6 2
16 Hex Socket Head Bolt 41-M2.6x12 2
17 Hopper Wall - Left 41-NSN02101 1
18 Hopper Wall - Rear 41-NSN02104 1
19 Plus Socket Head Screw Cp 41-M2.4 3
20 Coaching Clip 41-CS-9 1

Corporate Headquarters: 1080 North 11th Street, San Jose, CA 95112 Phone: (408) 292-2214 Fax: (408) 292-2733

Wwww.mountztorque.com



mountz

the torque tool specialists®

HSF Screw Presenter Parts List

Diassembling and Reassembling (Step - F)

No. Part Number Description Qty
1 Rail Supporter Plate 41-NSN04101a

2 Vibration Plate Holder - Rear 41-NSN04107

3 Pan Head Screw CP 41-M2.6x5

4 Vibartion Plate Holder - Front 41-NSN04108

5 Set Bolt CP - Rear 41-NSB04053

6 E-Type Snap Ring 41-#1.5

7 Set Bolt CP - Front 41-NJ03003a

8 Sensor Bracket - Middle 41-NSN04112

9 Coaching Clip 41-CS-9

10 Take-Out Sensor CP 41-NSN09102 #02
11 Pan Head Screw CP 41-M2.6x6

12 Solenoid Vibration Plate "A"  41-NSN04102
13 Solenoid Vibration Plate "B"  41-NSN04103
14 Solenoid Vibration Plate "C"  41-NSN04104
15 Plus Socket Head Bind Screw 41-M2x8

16 Semi-Full Sensor Bracket 41-NSN04110

PANRPBRPRRERNMRNMRPRPOORRPRRPRPPRRORR

17 Light Receiver Slit Plate 41-NSR08621a
18 Full Sensor CP 41-NSN09102 #01
19 Hex Socket Head Bolt CP 41-M2.6x5

20 Front Sensor Bracket 41-NSN04111

21 Front Sensor CP 41-NSN09102 #03
22 Plain washer 41-M2.6

23 Rail Holder 41-NSN04114

24 Rail Vibration Plate 41-NSN04109

25 Vibration Plate Presser 41-NSN04113

26 Big Guide Bracket Base 41-NSN06104

Corporate Headquarters: 1080 North 11th Street, San Jose, CA 95112  Phone: (408) 292-2214 Fax: (408) 292-2733
Www.mountztorque.com



mountz

the torque tool specialists®

HSF Screw Presenter Parts List

Diassembling and Reassembling (Step - G)

No. Part Number Description Qty.
1 Rear Rail 41-NSS05053 #01~#05 1
2 Front Rail - Left 41-NSN05106 1
3 Pan Head Screw CP 41-M2.6x3 1
4 Front Rail - Right 41-NSN05107 1
5 Front Rail Bracket - Right 41-NSN05108 1
6 Pan Head Screw CP 41-M2.6x8 2
Pan Head Screw CP 41-M2.6x10 2
7 Stopper Bracket 41-NSN05051 1
8 Stopper Base 41-NSNO05111 1
9 Stopper Spring 41-NSN05125 1
10 Plain Washer 41-M3 1
11 E-type Snap Ring 41-#2 SUS 1
12 Stopper 41-NSN05112 1
13 Plus Socket Head Bind Screw 41-M2x3 2
14 Plus Socket Head Screw 41-M2.6x4 2
15 Passing Window 41-NSN05120~41-NSN05124 1
1
16 Plus Socket Head Bind Screw CP 41-M2 4
17 Rial Presser 41-NSN05115b~41-NSN05124b 1
18 Rail Front Cover 41-NSNO05113 1
19 Plus Truss Head Screw 41-M2.6x5 2
20 ID Seal (Rail Size) 41-NSN08504 #01 ~#04 1

Corporate Headquarters: 1080 North 11th Street, San Jose, CA 95112 Phone: (408) 292-2214 Fax: (408) 292-2733
Wwww.mountztorque.com



